



常州隽隆复合材料有限公司  
CHANGZHOU JLON COMPOSITE CO.,LTD

FuHan Yuan 1-820,New North District,Changzhou 213022,Jiangsu,China

Tel:86-519-89810829

Email:info@jloncomposite.com



# Certificate

Product:7628 impregnated fabric

## Test report

项 目Item	标准值Standard	实测值 Testing value
厚 度thickness (mm)	0.173±0.02	0.182
宽 度width (mm)	1270+10	1275
面重weight (g/m <sup>2</sup> )	210±3	211
拉伸断裂强力 tensile strength N(25×100)mm	经向warp	≥294
	纬向weft	≥250
可燃物含量Loss of ignition %	0.075~0.25	0.09
含水率Moisture content %	<0.06	0.048
判 定Result	合 格PASS	
保 质 期: 一年 Quality guarantee period: One year		

